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INTERNATIONAL CENTRE FOR AUTOMOTIVE TECHNOLOGY

[A Division of NATRIiP Implementation Society (NATIS), Govt. of India]

Non-Transferable
TEST REPORT

[c]t]o]G[N[o[1]0] 8| [ Date: 02.04.2018 |
1.0 NAME AND ADDRESS OF THE : M/s. Autotronics Industries Private Limited

CUSTOMER 918, Sector-16/17, Hisar-01662

Haryana INDIA.

CUSTOMER REFERENCE : CCTEAINLNAEEG57274 dated 10-Jan-2018
3.0 NAME AND ADDRESS OF THE - M/s Dudeja Interconnect System Pvt. Ltd.,

MANUFACTURER 19- B, Industrial Area, Opp. Whirlpool Of India Ltd.

N.L.T., Faridabad- 121001

4.0 DESCRIPTION OF DEVICE UNDER TEST (DUT):
DUT Name: Electrical Wires
Part No.: ACNG-02
Model No. : Automotive Harness
Wire Type: PVC Insulated Wires
Application: For three and Four Wheeler
Wire Size: 0.35 Sq mm / 0.5 Sg mm / 0.75 Sq mm / 1.00 Sq mm / 1.50 Sq mm

5.0 TEST OBJECTIVE :
To conduct the tests given in Sr. No. 7.0 of Annexure-| of this report as per as per AIS 026(Ver.3)
& AIS: 028(Ver.3) for the PVC Insulated AVSS Wires on test sample mentioned in Sr. No. 4.0 above.

6.0 CONCLUSION:
Wires specified in Sr. No. 4.0 of this test report MEETS the requirements as per AlS 026(Ver.3) &
AIS: 028(Ver.3). Results and test summary are mentioned in Annexure-I of this report.

Disclaimer
This test report pertains only to the test samples / components / parts/ assemblies/ gensets/ materials /fuels/chemicals/engines/vehicles/Agri. Tractors etc. actually
e tested /witnessed / verified by iCAT in the presented condition based on the documents / information produced / submitted by the customer. The issuance of this test

. report alone does not indicate any measure of approval, certification, supervision, COP, control of quality surveillance by iCAT of the test samples / items/ components.

- No extract, abridgment or abstraction from this test report may be published or used to advertise the product without the written consent of the Director, iCAT, who

reserves the absolute right to agree or reject all or any of the details of any items of publicity for which consent may be sought. iCAT is in no way responsible for any

misuse or copying of any design in connection with entire vehicle / components / systems and assemblies. Breach of any statutory provisions, of Indian laws or laws of |
other countries, will be sole responsibility of the customer. ICAT shall not be liable for any claims or damages made by the customer, whatsoever. The customer shall

alone be liable for the same and undertakes to indemnify iCAT in this regard. Further, iCAT has the right to initiate cancellation / withdrawal of the certificate / report

issued, in case of any fraud, misrepresentation, when it comes to the knowledge of iCAT. The appropriate local court at Gurgaon shall have the jurisdiction in respect of

any dispute, claim or liability arising out of this report.
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Office Address : Centre-l : Plot No.-26, Sector-3, HSIIDC, IMT-Manesar, Gurugram-122050. Haryana (India)
Centre-ll : Plot No.-01, Sector-M-11, HSIIDC, IMT-Manesar, Gurugram-122050. Haryana (India)
Phone : 0124-4586111, Fax:+91-124-2290005. E-mail: team@icat.in, Website : www.icat.in

(An 1SO 9001, ISO 14001 and OHSAS 18001 certified, scope wise NABL accredited and BIS recognised Test House)
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7.0 TEST DETAILS, ACCEPTANCE CRITERIA & CONCLUSION:
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Conductor Resistance
Test

2. Spark Test

3. Immersion Test

4, Flammability Test

AlS:026
(Ver.3),
AlS:028_(Ver.3)

Max. Specified Value of
Conductor Resistance
(at 20°C) > Observed Value of
Conductor Resistance (at 20°C)

Satisfacto

(for Results, refer Tablel
in Annexure Il)

Should withstand 5000V A.C
Voltage

Satisfacto

Withstand specified
test Voltage.

Should withstand 1000V A.C
Voltage after O5hrs immersion
in salt solution

Satisfacto

Withstand specified
test Voltage.

Burning Period after removal of
Flame (tb) < 60sec.
and
Unaffected portion (Uncharred)
from lower edge of top clamp

Satisfacto.

(for results refer to Table
2 in Annexure-Il)

(Lu) =50 mm
Prepared By Checked By
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[c|]T]o]le|N]o]1]0] 8] | Date: 02.04.2018 |

Annexure-|

Conductor

Resistance Test | Procedure as per Sr. No. 6 of JIS C3005 Satisfactory

[as per Cl. No. 6.2 of | Length of Sample (L) = 1000 mm
JIS €3406:1993]

(for Results, refer Tablel below)

Table-1

Black 30 0.248 0.0314 0.01295 0.0126
Blue 32 0.196 0.0314 0.01765 0.1717
Yellow 24 0.199 0.0471 0.02373 0.0230
Black, 0.35mm 12 0.189 0.0760 0.05006 0.0487
Purple 20 0.172 0.0615 0.03588 - 0.0349

Procedure as per Sr. No. 8 of
Spark T JIS C3005
park Test Length of Sample = 1000 mm The DUT(s) withstand the
2. Test Voltage =5000V (A.C.) specified test voltage.
[as per Cl. No. 6.3(1) : . Satisfacto
of JiSC3406:1993] | Test Time (t) =01 sec. Satisfactory.

* as per Table 1 of JIS C3406:1993, t >0.15 sec.

Length of Sample* =600 mm

Sample Preparation = as per Cl. No. 6.3(2)
Immersion Test | of JIS C3406-1993

Pre Immersion Time** = 05hrs

The DUT(s) withstand the

3| [apfllia ©30) | Test vottage = 1000 V (A.C) Spe"'f"i"’ test voltage.
o : ” i atisfacto
Test Time (t) =01 min.

* from the sample which passed Spark Test
** Time in 5% Salt Water.
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[c[T]o]e[N]o0]1]0]8] [ Date: 02.04.2018 |

Annexure-l (continued)

e '
*Length

& & & inmm

Length of Samples : 625mm
Source of Heat : One Gas Burner

(Conventional Bunsen Burner) - as per
Flammability Fig.2 of 15:10810(Part 53)-1984

Test Conditioning Temperature : 60°C

4, Conditioning Time : 04hrs S
[as per Clause No. 22 | Burning Period after removal of Flame
of IS 2465:1984] (tb) £ 60 sec

Unaffected portion (Uncharred) from

lower edge of top clamp (Lu) > 50mm
(refer Fig.1 below)

L,

1525

Flame Application
at 45°

Satisfacto
(for results refer to Table 2)

Table 2

Black 7.44 12.4708 60.29 0 108

Blue 6.272 9.1725 60.36 0 110
Yellow 4.776 6.0214 60.24 0 122
Black, 2.268 4.1844 60.16 0 106

0.35mm
Purple 3.44 5.0303 60.20 0 133
Prepared By ' " Checked By
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